2021-007438

RNV
\:\\\\\ | I'//,,/

R L e
i E PR Hy
' @ gacitd CNAS ol

s v TESTING
180001283476 gt CNAS L0230

wm W W F
TEST REPORT

BETC-QC1-2021-01881

\

B

20 SR

N

T/ 7= LR TIRIPFIRAEE ST (AT « F& « iz
Name of Engineering/Product )

74 5o

Client AT B A R ]

o 56 28 53]

Test Category AL

2o E o f RS A
HRXEZHN LERE K& KN F O

CABR TESTING CENTER CO.,LTD



AEE
NOTICE

1. 4R To A B R 45 8 B B I B L A IO

Test report is invalid without the “stamp of test report” or that of test department on it.
2. {E T A % S TR

Test report is invalid without the signature of the person for chief test, verification and approval.
The test report for arbitration should be added the signature of the person for verification on it.
3. RE IR

Test report is invalid if altered.
4. ZEAERLI U0 SRAE B A AR 2 PR AS £ 5% o

The commissioned inspection is only responsible for the sample and the current state of the
inspected project.
5. MR AR E A L, TR R A 2 Bl +I H N g s A o

Different opinions about test report should be reported to the test department within 15 days from
the date of receiving the test report.
6. TR B Hl R G TR A E AR MG A RN, KU S E T B TR AR B AL A HHA B i
3T

The partial copy report is invalid. The unit shall not bear the corresponding legal liability if the
full text is copied but not stamped with the "inspection and appraisal seal" or the official seal of the
unit.
7. ARERERRITE R, TRR . ™ E B SRR TR HRAL, A O A RS 737

The entrusted information, project description, product information, etc. on which this report is

based are from the client, and our company is not responsible for its authenticity.
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